

ALL TESTING CONDUCTED BY:

FINAL REPORT  
THIS REPORT AND DATA WITHIN HAS  
COMPLETED QA/QC REVIEW.



## DURAVI SURFACE PROTECTION DESTRUCTIVE TESTING

**BASELINE MEDIA:** DURAVI PSL

**DATE CONDUCTED:** 20 FEB 2024

The results of two inserts made from 8620 Steel shown below. The treated sample had Test Oil applied and was baked at 550° F for one hour.

Samples were then placed in saltwater containers with salt content at approximately 3.5%. Samples immersed for approximately 3 months.

TREATED

UNTREATED

